
LIST OF HARDWARE Q.ty (pcs)No

1  Bolts M6x50 8

ASSEMBLY INSTRUCTION
G7438 - TV UNIT

STEP 1

STEP 2

PARTS  NAME Q.ty (pcs)No

Cabinet

A

B

1

4
 Legs

2  Spring Washers M6 9

3  Flat Washers M6 9

4 Allen key K4 1

5 1

1 2 3

4

B

C 1 Center Leg

 Bolts M6x35

4

2 3

5

C

B

A


	Sheets and Views
	Model
	OLE1



